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This section contains general billing guidelines and instructions for billing radiological procedures not included in the radiology sections listed in the Contents section of this manual.  Subsequent radiology sections are categorized by headings used in the Current Procedural Terminology – 4th Edition.

Diagnosis Code
Providers must submit a diagnosis code when billing for all radiology 

Requirement
procedures.


Providers may not submit the following non-specific diagnosis codes when billing for radiology procedures.

ICD-9-CM

Code
Description
V72.5
Radiological examination, not elsewhere classified

Billing Method
Radiology CPT-4 procedure codes 70010 – 78816, 78999 – 79445 
Guidelines
and 79999 may be split billed, full-fee billed or standard billed.  Although the method used depends on the contractual or other type of mutual agreement between the facility and the physician and applies to both inpatient and outpatient services, the principal determinants are the provisions of the contract that the facility has with the Medi-Cal program.  Facilities that are not under contract to Medi-Cal may make an arrangement with the physician that is mutually agreeable within these policy guidelines.


Exception:
CPT-4 code 77427 (radiation treatment management, five treatments) is not reimbursable with any modifier other than 26 (professional component) because the entire service is professional.  Code 77427 is billed using the “from-through” method.  Refer to “CPT-4 Code 77427 Special Billing Instructions” in the Radiology:  Oncology section of this manual.

The California Department of Health Services (CDHS) has defined the billing options as follows:
· Split Billing – Facility and physician each bill for the respective component of the service (for example, technical versus professional).
· Full-Fee Billing – Physician bills for both the professional and technical components and subsequently reimburses the facility for the technical component according to their mutual agreements.
· Standard Billing – Facility bills for both the technical and professional components and reimburses the physician for the professional component according to their mutual agreements.
Billing Total Service
Complete view and separate view radiology services codes are not 

and/or View(s) Codes
separately reimbursable for the same recipient, same provider and same date of service. 

CLIA Number:
Providers billing for CPT-4 radiology codes 78110, 78111, 

Billing for Radiology
78120 – 78122, 78130, 78160, 78191 and 78270 – 78272 must be Clinical Laboratory Improvement Amendments (CLIA)-certified.  Laboratories that do not perform proficiency testing verification for Radiobioassay must have a system for verifying the accuracy and reliability of test results at least twice per year.  Questions regarding state and federal requirements for proficiency testing should be directed to CDHS Laboratory Field Services at (510) 620-3800.

Rendering Provider
The rendering provider number is required on claims for services 

Number
billed with CPT-4 codes 70010 – 79999.  However, the provider number of the attending/referring/prescribing physician, if different from the rendering provider, continues to be required on the claim for these procedures.


Radiologists requesting reimbursement for procedures outside these code ranges must meet the rendering provider number requirements.

Unlisted Services
Radiology services not covered by listed CPT-4 procedure codes should be billed with the appropriate unlisted CPT-4 code.  The following CPT-4 unlisted codes require authorization on a Treatment Authorization Request (TAR):

CPT-4 Code
Description
76496
Unlisted fluoroscopic procedure (eg., diagnostic, interventional)

76497 
Unlisted computed tomography procedure 
(eg., diagnostic, interventional)

76498 
Unlisted magnetic resonance procedure 
(eg., diagnostic, interventional)

76499 
Unlisted diagnostic radiographic procedure
Include a comprehensive report of the service billed in the

Remarks field (Box 80)/Reserved for Local Use field (Box 19) of 

the claim or as an attachment to the claim.

Reimbursement
Reimbursement for covered radiology services (excluding HCPCS

Restrictions
code Z1706) is limited to one technical component (modifier TC) and one professional component (modifier 26) for each procedure, or an equivalent total amount of the two combined (modifier ZS).  Billings in excess of the two components combined will be denied.  CPT-4 code 77427 is reimbursable only with modifier 26 (professional component).

When using a unilateral radiographic procedure code to bill for bilateral radiographic procedures, providers must bill with the appropriate CPT-4 code and modifier (TC, 26 or ZS), enter a quantity of two units and indicate, in the Remarks field (Box 80)/Reserved

for Local Use field (Box 19) or on an attachment, that the procedure was performed bilaterally.  Providers must not use modifiers RT or LT, or bill on multiple claim lines.

Diagnostic Physicians
Diagnostic physicians (radiologists) may claim reimbursement for their professional part (modifier 26) of such services.  If they also supply the equipment, supplies, housing and technician services, they may bill appropriately for the complete procedure (modifier ZS) involving both professional and technical components (except for CPT-4 code 77427 that is reimbursable only with modifier 26 [professional component]).

Treating Physicians
However, emergency room physicians, orthopedic surgeons, trauma specialists, surgeons, internists, family physicians, podiatrists and other treating physicians who routinely review radiographs as an integral part of their reimbursed patient care services are not entitled to an additional reimbursement of a professional component for that review.  This service, like other diagnostic data evaluations, is covered by the reimbursement for the office visit and treatment. 

Modifier 26
The professional component (modifier 26) of the following radiology codes is reimbursable when billed in conjunction with an Evaluation & Management (E&M) procedure performed by the same provider on
the same date of service:  CPT-4 codes 77261 – 77799 and 
79005 – 79999.


Exception:
Please refer to “Modifier TC” on a following page for exceptions to this policy.


The professional component (modifier 26) of the following radiology procedures is not reimbursable when billed with an E&M procedure (other than 99211) performed by the same provider on the same date of service unless the Place of Service is an emergency room:  CPT-4 codes 70000 – 76999, 78000 – 78999 and 79005.

Modifier TC
For reimbursement restrictions, the specific codes that must be billed with modifier TC, refer to “Radiation Treatment” in the Radiology: Oncology section of this manual.

Modifier ZS
The professional component of modifier ZS is reimbursable for the following radiology codes when billed with an E&M procedure performed by the same provider, for the same recipient and date of service:  CPT-4 codes 77261 – 77799, 79005 and 79101 – 79999, except that code 77427 is reimbursable only with modifier 26.

The professional component of radiology CPT-4 codes
77001 – 77081 cannot be billed on the same date of service as E&M codes 99201 – 99499 (except 99211 or 99358). 

The professional component of modifier ZS is not reimbursable for the following radiology procedures when billed with an E&M procedure (other than 99211) performed by the same provider, for the same recipient and same date of service unless the Place of Service is an emergency room:  CPT-4 codes 70000 – 76999 and 78000 – 79005.

Treating physicians, however, who own and operate radiological equipment in their office necessary for the treatment of their patients may be reimbursed for the professional and technical components of modifier ZS, subject to the E&M procedure code restrictions previously listed.

Imaging Procedure
CPT-4 codes 76376 (3D rendering with interpretation and reporting of computed tomography, magnetic resonance imaging, ultrasound, or other tomographic modality; not requiring image postprocessing on an independent workstation) and 76377 (…requiring image 
postprocessing on an independent workstation) are an integral part of the primary imaging procedure.  Therefore, these codes are not separately reimbursable and the recipient should not be billed for these services.

Codes Billed With Modifier 26
The following radiology procedure codes are 100 percent professional services and must be billed with modifier 26 (professional component). 

CPT-4 Code
Description

72291
Radiological supervision and interpretation, percutaneous vertebroplasty or vertebral augmentation including cavity creation, per vertebral body; under fluoroscopic guidance

72292
under CT guidance

76140
Consultation on X-ray examination made elsewhere, written report

77071
Manual application of stress performed by physician for joint radiography, including contralateral joint 

Procedure Code
The following radiological CPT-4 procedure codes represent 

Billing Exceptions
exceptions to the special billing guidelines.  Reimbursement for these procedures includes the value of the injection procedure.  When billing for these radiological procedures, do not submit a separate charge for the injection procedure.

CPT-4 Code
Description

74400
Urography (pyelography), intravenous, with or without KUB, with or without tomography

74410
Urography, infusion, drip technique and/or bolus technique;

74415

with nephrotomography

Magnetic Resonance
Combined reimbursement for more than one methodology (without contrast material; with contrast material; without/with contrast material, followed by contrast material(s)) of the same anatomical area will not exceed the maximum amount of the highest priced methodology, if billed for the same recipient, by the same provider, for the same date of service.  Anatomical area code combinations include the following sets:

CPT-4 Code
Description

70540 – 70543
Orbit, face, neck

70544 – 70546
Head

70547 – 70549
Neck

70551 – 70553
Brain

70557 – 70559
Brain 

71550 – 71552
Chest

72141, 72142 and 72156
Cervical spinal canal

CPT-4 Code
Description

72146, 72147 and 72157
Thoracic spinal canal

72148, 72149 and 72158
Lumbar spinal canal

72195 – 72197
Pelvis

73218 – 73220
Upper extremity, other than joints

73221 – 73223
Upper extremity joints

73718 – 73720
Lower extremity, other than joints

73721 – 73723
Lower extremity joints

74181 – 74183
Abdomen

Ultrasound
Reimbursement for the following CPT-4 radiological ultrasound 

Frequency Limitations
procedure codes is limited to four claims per year, for the same recipient, by any provider.  Additional claims for these codes must be accompanied with appropriate medical justification or the claim will be denied.

CPT-4 Code
Description

76604
Ultrasound, chest (includes mediastinum), real time with image documentation

76700
Ultrasound, abdominal, real time with image documentation; complete 

76705
Limited (eg, single organ, quadrant, follow-up)

76770
Ultrasound, retroperitoneal (eg, renal, aorta, nodes), real time with image documentation; complete

76775
Limited
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